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Statement

TR G LAY AT (BRI IE FE) K.
The test report is invalid if it is not affixed the official seal of the laboratory to it.
ST IR & AR I At A SIS A T (BRI 5 .
Copies of the test report without the official seal of the laboratory are invalid.
SR T, Wi k% ik ANZE I
The test report is invalid without the signatures of compiler, checker and approver.
LR & iR B
The test report is invalid if it is blotted out.
RERLW = HAAE, AEEHSZHRNR .
It is forbidden to copy the test report partially without the written approv al of the
laboratory.
EHRIERMER, (s mE L.
The conclusion of the consignation test is only valid for the provided sample.
ARG Chrp 3OnE, E0OCAE () OB, WEREMRR,
LArh 303 g
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
BRAEEY, KRKENERIERIE T

Unless noted otherwise, the test type is consignation test.

Hihlk: E#FHI IR 4506 345 %5 Address: No.345 East Yunling Road, Shanghai
M B4 i (Post Code): 200062

& (Tel): (021) 31765555 {EFL(Fax): (021) 31015117

P4l (web site): www.ghs.cn

HLF{i5 fI(E-mail): zmh@ghs.cn
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¥ 3 PR TIPS INRIB650S-2500mAh 3. 6V 2500mAh
ot AR Chinese
Name of Sample £x /
English
Mok 1121070133
Sample No.
EXTX ) )G LI IR AT PR 2 v
Consignor /
A xS 1 VYR AES ARG AT 2
Manufacturer /
.y 3es KA s FArAE-T- )
A7 ik ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7

Test method Section 38.3

FIRATR BeA B CRE AT
ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
‘ Section 38.3

Criterion
=4

Aﬁ ki . Shte, [ R SRR I 4058

ppearance i Green Cylinder plastics film shell

[0 A A
H&ELAH 9021-07-06 Rt A H 2021-07-13 ~ 2021-07-29

Accepted Date Test Date

2175 B T MR AR B vl s SMELRE ; 431G sRECR

= Altitude simulation, Thermal test, Vibration, Shock, External short

Test ltems circuit, Impact, Forced discharge

2R, GRS M GREGFRAETN) ST/SG/AC. 10/11/Rev. T 38. 3hiifl 2R
. The sample has passed the test items of UN Manual of Tests ana Criteria
HrR4E#  |ST/SG/AC. 10/11/Rev. 7 Section 38.3

Conclusion
A2 H Y (Date) : 2021-07-30

Al 7E i S Rechargeable Lithium Cell, /

Hix

Comment

EZIX 202 R /
Consignor
Address

Foft L 12 LR fkﬂa S Tﬁrﬁ

Approver: Checker: Compiler:

R m

Title: Bl TR (Vice chief engineer) e

535000
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B2 AR|A B L AR WAERIARA RS e s 2 ATt &ii
v Standard i t or The = -
N Name of Test bty ey Test Result | Conclusion | Remark
0. Clause Number of Standard
Items
KX 7P ColS Anbadtl T "
- I ST/SG/AC. 10/11/Rev. 7 38,3 iAHATI WL e 1
1 Eﬁ&m UN Manual of Tests and Criteria See Appendix 1 v
Altitude ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test TI Passed
simulation i
BTN Cild Fbifl-F- ”
. WY ST/SG/AC. 10711 /Rev. 7 38,3 lHAT2 W 2
2 #!ﬂ“ﬂt N Manual of Tests and Criteria See Appendix 2 /C;.H? /
Thermal test  |s7/SG/AC. 10/11/Rev. 7 Section 38.3 Test T2 Passed
A Culse ARl T
R MY ST/SG/AC. 10/11/Rev. 7 38.3 Gl4T3 WL 3
3 . . UN Manual of Tests and Criteria See Appendix 3 Lk /
Vibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 Passed
TINCRSIUE I RI(EE
i Y ST/SG/AC. 10/11/Rev. 7 38.3 iX#T4 WHEE 4
4 UN Manual of Tests and Criteria See Appendix 4 £ k4
Shock ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 Pakisd
XA GAS gt -F
ST :JHi)?MST/S(f/:‘\(é. }O/II/Re;.g {’)8.3_?‘1U}€'$_T5 WIZE 5 sin
5 N Manual o ests an riteria See A )endix 5 7
External short |st/sc/ac. 10/11/Rev.7 Section 38.3 Test APl Passed
circuit T.5 : ;
XA e fdRiE T
i AF» ST/SG/AC. 10/11/Rev. 7 38.3 iR4aT6 WE % 6
6 UN Manual of Tests and Criteria See Appendix 6 /LH‘Ji}
Impact ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test Passed
T.6 .
WA Galas fbed F
F) ST/SG/AC. 10/11/Rev. 7 38.3 4478 INFE 7
7 Eﬁ]m% UN Manual of Tests and Criteria See Appendix 7 ﬁff‘}
Forced discharge |st/sc/AC. 10/11/Rev. 7 Section 38.3 Test Passed
T.8 g
This space intentionally left blank
g UFRE
R TREIELE 1 22°C-23"C  IREIRLY < /%

Test Environment

Condition

Ambient temperature:22°C-23°C;Ambient humidity:/%

a OB

Subcontracted Test

Condition

#e I A )
Test Item
SORBE | AAF / e
Subcontracted | Name Post Code
Laboratory Woht / 0,7
Address Tel

Al

e 00000 OO0
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' ) | HRA A LA | EILEHHY
No. Name of Test Items Altitude simulation
B kA iXILRT Before RIE 5 After FRRA| M A G|
%5 Sample Status RE | FBLE| RE | FHUE | Mass Loss| Residual |TE
Sample Mass ocv Mass ocvV ocv  |Other
No. lg N /g A% 1% 1% Event
001 | joepoet ki ] 6209 | 417 | 446206 | 417 0. 00 100.00 | ©
002 | o CERAT | 46768 [ 417 | AL6TTL | AT 0.00 | 100.00 | o
003 | ookt | 46877 [ 416 | 44.6878 | 4.16 0. 00 100.00 | ©
001 | o QCERRTR | 446136 | 415 | 44.6138 | 414 0.00 | 99.76 | o
005 | joepci®hn | 445851 | 417 | 44.5853 [ 417 0.00 | 100.00 | ©
006 | jaiiCitht | 446178 | 417 | 44.6177 | 417 0.00 | 100.00 | ©O
007 | psorctRh | a4s2m1 | 417 | 445214 | 417 0.00 | 100.00 | ©
008 | sspgiiri® o | 44.5559 | 4.17 | 44.5359 | 4.17 0.00 | 100.00 | ©
009 | psoeporit | 44.6763 [ 417 | 44,6767 | 417 0.00 | 100.00 | o
010 L 44.6816 |  4.17 | 44.6822 | 4.17 0.00 | 100.00 | ©

" < «|This space intentionally
JTFZEA

left blank

Hik: L V-ihA DR R-2E 4L F-AL K O-Aowih . Lanu. RARIK. K8
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire,

R RdeX,
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A5 9 AR L4 [ AL
No. Name of Test Items Thermal test
x B kA RIEH] Before KIE /G After BFRE| e s E S
%5 Sample Status RE | FROLE AE FF3#4%, /| Mass Loss| Residual | 3
Sample Mass ocv Mass OCVv OCV |Other
No. /g N /g v 1% /%  |Event
01 | O CErel 16206 | 417 | 446190 | 412 0.00 | 98.80 | o
002 | oOERkL ol ag6r7n | 417 | 44.6757 [ .13 0.00 | 99.04 | o
003 | o QCuRAL | 44.6878 | 416 | 44.6848 [ 412 0.01 99.04 | o
004 | Uit o | 446138 | 414 | 446116 | 411 0. 00 99.28 | ©
005 | oipchit | 44.5853 | 417 | 44.5833 | 4.13 0.00 | 99.04 | ©
006 | peettil o | 44.6177 | 417 | 44.6157 | 412 0.00 | 98.80 | o
007 | pareoi®ft | 445274 | 417 | 44,5250 [ 4.1 0.01 | 98.56 | o
008 | gppicritfil | 445559 | 417 | 44.5540 | 413 0.00 | 99.04 | o
009 | osmpoit®l | 446767 | 417 | 446752 | 413 0.00 | 99.04 | o
010 e 11.6822 | 417 | 446781 4.13 0.01 | 99.04 | o

- «[This space intentionally

left blank

&ix: L-HR V-ihA D-MRk R- R
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

F-A2 K O-Ai. LMmA. LMK, Rai, ALK,
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F5 3 AR B L AR )
No. Name of Test Items | Vibration
X A 1l Ny oY "'_‘;
2| MaERA ksl B Aler | gans | sabe| i
5 Sample Status RE FRWE| ME | FFIBE | Mass Loss | Residual | ZR
Sample Mass ocv Mass oCcVv ocv | Other
No. g A% g 1A% 1% % Event
10YCHEA fHt . 410 A4 R168 41
001 10YC F““y' eharged 44. 6190 1, 12 14. 6196 1. 12 0. 00 100. 00 0
1ICYCHES A HL I 4 1° 14 675 "
002 10%C Fullyl charged 14. 6757 1. 13 11. 6758 4,13 0. 00 100. 00 0
10YCEA AT . IRT J VIET .
003 10YC Fu”y' i 44, 6848 1. 12 44. 6862 1. 12 0. 00 100. 00 o
1ICYC e AR 116 y
004 1CYC Fully charged | 44 6116 4.11 44.6134 1. 11 0. 00 100. 00 0
s 10YCHE A L —Qn . = i
005 | qiQCuhA o 445833 413 | 445886 | 4.13 0.00 | 100.00 | o
25CYCEA R & T :
006 | pseporeti o |44.6157 [ 412 [ 44.6170 | 4.12 0.00 | 100.00 [ o
- 25CYCyEAs Al == P’
007 | pscreporrs oo | 44-5250 | 411 | 44.5261 | 4.1 0.00 | 100.00 | o
25CYCE A FE o
008 | s porrit o |44.5540 | 413 | 44.5550 |  4.13 0.00 | 100.00 | o
25CYCE4AET ; = ~ g
009 | sseve puits ol g | 446752 4.13 | 44.6766 | 4.13 0.00 | 100.00 | o
010 2OCE RS 44,6784 |  4.13 44. 6803 4.13 0. 00 100. 00 0

3

i

J\—F,« 'I_This space intentionally

left blank

Hik: L-ifh V-ihA D-MAk R-2K5L F-AL X O-Aakih, LA, LMK, Rati LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 \ HoR)F B 2 A it
No. Name of Test [tems Shock
) L\ s A
S A Beft RIEE Aft -
R HakA s A B3R |HAbE | ik
%5 Sample St;uq RE | FFROWE| RE FF34 85 | Mass Loss | Residual | L%
Sample e ) Mass ocv Mass ocv oCV Other
No. /g /V /g Y 1% % Event
Ve A At e , y '
001 1CYC Fully charged 44. 6196 4. 12 44. 6201 4. 11 0. 00 99. 76 O
002 | oxcroar it o | 4678 413 44.6761 | 4.13 0. 00 100.00 | o
003 | joepairht o] 146862 412 14,6866 | 4.11 0. 00 99. 76 0
004 | ot | 1.6134] 411 44.6138 | 4.11 0. 00 100.00 | o
005 | o pootAt | 44.5846 | 413 | 44.5854 | 4.13 0. 00 100.00 | o
006 | pseitil ] 446170 412 | 446177 | 411 0. 00 99.76 | o
007 | pocrot®l | 44.5261| 411 | 44.5261 | 4.1l 0.00 | 100.00 | o
008 | ssoroporiiit | 44.5550 |  4.13 | 44.5555 | 4.13 0. 00 100.00 | o
009 | ssreporiin | 44.6766 | 4.13 | 44.6769 | 4.13 0.00 | 100.00 | o
010 | pseeraerree | 446803 413 | 44.6808 | 4.13 0. 00 100.00 | o
J_Fj_’_ FThis spalceeftinbtlc.;r:kional ly

Gk LR V-iRA D-MRdk R-ARZL F—AL 0-Riih. RihA. AR, LR,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

FALK.
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S 5 RIR B L 4 i

No. Name of Test Items External short circuit
W5 Mok A M o R iR K .
Sample No. Sample Status Max. E“c"”/‘{:;cm perature it Eent

00l R e 122.9 3

ik 1(\(”1\&7\/'\ zﬁ:lL;g('(l 121.5 0

uoa 1C\;(1\flftf\/j\ cfﬁ:x{iml 118.0 o

005 1C\'(1‘(r\f.ﬁfflljf\’ jﬁ;{iged 120. 6 o

006 T e 112.2 s

o 25010 Pty b 112.0 5

e s6ore Feaa. ompged 110.5 o

. 25C$gcgﬁ‘lﬁfj\.:ﬁ$ged 121.9 B

0o zscfgmr{gﬁ? zﬁ;‘igod 114.9 0
LT H This space intentionally left

blank

&x: D-fRIA R-2REL F-ARLK O-ARfRiA. TALK. RaA.

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

i
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A% 6 wRHA LA | ik
No. Name of Test Items Impact
Has5 kA MR OREGRE o
Sample No. Sample Status Max. Extern/aﬂlCTemperalure Other Event
e 1(\'?263?33&22( . 122, 3 o
e 1cvlcﬂ"5(;)f: Oc“i{fqi ty 116. 2 0
— 1(‘\'lcmr'3(ir\:‘soct'fifi ty 121.7 0
o lC\'ICC\:SC()‘&? ?“‘;f,’fl Ly 112. 6 .
e ICYICC\;‘O',: (Iagaé‘l ty 107. 3 0
i 2ac2\5cm:0f: 0&{;;:"1 ty 102.6 0
e 25(;2Y5CC cho%s Oéffny 117.0 0
s 25(?{?5 Y.'acoof Ot(:ﬁ;fity 105.0 0
e 250HC 504 Capacity 9%. 6 3
20 2501C 508 Copacity 106. 2 g
El_FfEl% This space intentionally left

blank

%iz: D-MAk F-ALK O-RAHIR. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

]
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23 g WRAE LM | L
No. Name of Test [tems Forced discharge
e kA
:‘:-n:pfhﬂlz. S:i;letlz:t.us * {&Ijﬁ} *
Other Event
021 1CYC Ful l(lj\b ?iﬁ-_;’{clll]l:n-gud 0
022 1CYC ll-(:?lcll\b :Jl:in:clll::n'gml (0]
023 1CYC ll(u\l(ll\h /:i\ibskclftl_l‘al'gcd O
024 10YC ]ltu\l(llxb ?;ihfc!r%,rged 0
025 1CYC ll(u\I(]J\L ‘:'1‘1)151; IELargcd 0
026 1CYC 1!5?1(:17} ?; ibi(cllliu‘ged 0
027 1CYC ll‘gnyl(:l%ﬁjfcllirgcd 0 \
028 10YC lp(f.Yﬁ;vE ?Fi%fc?ixrged 0 ;<
029 V6 Pl fj ﬁfilltljal'gcd 0 3
030 1CYC IFCJI(‘IGE jd:iﬂs:(crltllarged O j
031 25CY(“2 SIC J 1(‘1’:9 ?ifls.zclltllla rged Y]
032 25(7\'5 5r(u\l(lzL %i)z~[}l.1a1~gea 0
Py
033 25CYC2 TJFLS 1?; Jd;ihs}(cllflj‘arg;ed 0
Py
034 25CYCZ 7[5:1(‘11\1; _(ll;iﬁ:cl}tllarged 0
035 25(:\'(??5}'1% /l(;ibi{ctltl!:'wgod 0
036 i )[fl?l(ll}/:; iﬁifll:‘;u'ged 0
037 25CYCZ 5FCuY1Cl'7;C: :Tllftl hum‘ged 0
038 3501C ol 113" f:ilfclllin'god 0
039 ZSFY('ZSIEIIYfIT\'E I(Tiiﬁr'#argml o
040 25CYL"Z5151Y1C]‘7,\‘? :i:ibskcllll-l:'n'god o
HiE: D-fRAR F-ALK O-RMR. RALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
|
|
=]
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